
 

 

Government of Kenya 
 

Tana Water Works 

Development Agency 

 

African Development Bank 

ENVIRONMENTAL AND SOCIAL IMPACT ASSESSMENT (ESIA) 

STUDY  

FOR  

THE PROPOSED RUNYENJES SEWERAGE PROJECT 

  

ESIA STUDY REPORT 

Proponent:  Firm of Experts (Reg. No. 12508) 

Chief Executive Officer  

Tana Water Works Development 

Agency  

P.O. BOX 1292 – 10100  

NYERI KENYA 

Tel: 061-2032282 

 

Greenville Nexus International Ltd 

 
P. O. Box 50173-00100, Nairobi.  

Tel: 0700 130 101/0725928477 

Email: 

info@greenvilleint.com/greenvilleint@gmail.com  

Suraj Plaza Suite 504 along Limuru Road 

Website; www.greenvilleint.com  

October 2024

mailto:info@greenvilleint.com/greenvilleint@gmail.com
[...]
adopted as the annual growth rate for the project area. General and institutional population projections 

for the project area were undertaken as shown in the Table 3.1 - Error! Reference source not found. 

Table 3.1: Population Projection for Runyenjes Town 

 Growth Rate 1.1% 

Area/Location Total person 
2019 

Current 
2022 

Initial 
2023 

Future 
2033  

Ultimate 
2043 

Mwenendega 3,353 3,465 3,503 3,908 4,360 

Gitare 3,439 3,554 3,593 4,008 4,472 



17 
 

Mbiruri 3,239 3,347 3,384 3,775 4,212 

Total Population 10,031 10,366 10,480 11,691 13,043 

Table 3.2: Educational Institutions Population in Ultimate Year 

 Growth Rate 1.1% 

Institution Total persons 
2019/No. of 
institutions 

Initial 2022 Initial 
2023 

Future 
2033  

Ultimate 
2043 

Boarding schools 6,274 6,274 6,274 6,274 6,274 

Day school with W/C 3,750 3,750 3,750 3,750 3,750 

Day schools without 

W/C 

6,169 6,169 6,169 6,169 6,169 

Total Population 16,193 16,193 16,193 16,193 16,193 

Table 3.3: Health Institutions Population in Ultimate Year 

 Growth Rate 1.1% 

Institution Total persons 
2019/No. of 
institutions 

Total 
Persons 2022 

Initial 
2023 

Future 
2033  

Ultimate 
2043 

Dispensaries and health 

centers  

23 24 24.03 26.81 29.91 

District Hospital (bed) 44 45 45.97 51.28 57.21 

Administrative offices 430 444 449.23 501.17 559.11 

Total Population 497 514 519.23 579.26 646.23 

Table 3.4: Commercial Enterprises in Ultimate Year 

 Growth Rate 1.1% 

Commercial Total persons 
2019/No. of 
institutions 

Total Persons 
2022 

Initial 
2023 

Future 
2033  

Ultimate 
2043 

Bars  58 60.04 60.70 67.72 75.54 

Shops 70 72.34 73.13 81.59 91.02 

Hotels 63 65.10 65.82 73.43 81.92 

Others 67 68.72 69.47 77.51 86.47 

Total Population 266.19 269.12 300.24 334.95 



18 
 

3.2.2 Projection of Wastewater Flow. 

The wastewater flows have been projected for the base, future and ultimate design periods respectively. 

This section provides a summary of the wastewater flow generation from the various water demands. 

A conversion factor of 0.8 for rural high potential 0.85% for urban middle class was used to convert 

the total water demand into wastewater dry weather flow. 

Table 3.5: Projected Wastewater Flow for Domestic Population 

Area  Consumer 
Category  

Waste water 
Generation 
factor 

Waste Water Generation  

2022 2023 2033 2043 

Mwenendega  UMC  0.8  208  210  234  262  

Gitare  RHP  0.85  213  216  240  268  

Mbiruri  RHP  0.85  134  135  151  168  

Total demand 

(m3/d)  

  555  561 626 698  

Table 3.6: Projected Wastewater Flow for Educational Institutions 

Institution Factor Current 
(2022) 

Initial 
(2023) 

Future 
(2033) 

Ultimate 
2043 

Boarding schools  0.85  275.54  278.57  310.78  346.71  

Day schools with W/C  0.85  82.35  83.25  92.88  103.61  

Day schools without W/C  0.85  27.09  27.39  30.56  34.09  

Total demand (m3/d)  0.85  384.98  389.22  434.21  484.41  

Table 3.7: Projected Wastewater Flow for Administrative and Health Institutions 

Institution  Factor  Current 
(2022)  

Initial 
(2023)  

Future 
(2033)  

Ultimate  

2043  

Dispensaries and health centers  0.85  101.01  102.12  113.93  127.10  

District Hospital (bed)  0.85  2.32  2.34  2.62  2.92  

Administrative offices  0.85  9.44  9.55  10.65  11.88  

Total demand (m3/d)  112.77  114.01  127.19  141.90  

Table 3.8: Projected Wastewater Flow for Educational Institutions 

Commercial  Factor  Current 
(2022)  

Initial 
(2023)  

Future 
(2033)  

Ultimate 
2043  

Bars  0.85  25.52  25.80  28.78  32.11  

Shops  0.85  6.15  6.22  6.93  7.74  



19 
 

Hotels  0.85  33.20  33.57  37.45  41.78  

Others  0.85  5.84  5.91  6.59  7.35  

Total demand (m3/d)  64.87  65.58  73.16  81.62  

Table 3.9: Total Dry Weather Flow 

Category  Waste Water Projections (m3/day)  

Current (2022) Initial (2023) Future 
(2033)  

Ultimate 
2043  

Domestic  555  561  626  698  

Commercial  64.87  65.58  73.16  81.62  

Educational  384.98  389.22  434.21  484.41  

Institutional  112.77  114.01  127.19  141.90  

Total  1,118  1,130  1,261  1,406  

3.3 Total Design Flows 

Infiltration flow of 5% was added to the projected wastewater. 

Table 3.10: Total Peak Design Flows 

 Total water demand (m3/day) 

Category Current (2022) Initial (2023) Future (2033)  Ultimate (2043) 

Domestic 1665  1683  1878  2094  

Commercial 64.87 65.58 73.16 81.62 

Educational 384.98 389.22 434.21 484.41 

Institutional 112.77 114.01 127.19 141.90 

Total  2227.62  2251.81  2512.56  2801.93  

Table 3.11: Total Design Flows  

 Total water demand (m3/day) 

Total DWF 2227.62  2251.81  2512.56  2801.93  

Add 5% infiltration 111.38  112.59  125.63  140.10  

Total  2339  2364.4  2638.19  2942.03  

3.4 Project Design 

3.4.1 Proposed Sewer Lines, Pipe Sizes 

A minimum diameter of 300 mm diameter for the trunk sewers and a maximum of 400 mm diameter 

at the outfall sewer will be adopted. The proposed size will be adequate in minimizing blockages within 



20 
 

the pipes during the operation phase. The total length of the sewer network is 12.3 kilometers. The 

proposed sewer lines are as follows: 

Table 3.12: Sewer lines 

Trunk Pipe Diameter (mm) Length (Km) 

Gitare main Line 300 4.1 

CBD Distribution Line 400 2.1 

Jua kali Distribution Main 300 2.1 

CBD Central Main 300 1.7 

Trunk Main Pipeline 400 2.3 

Total  12.3 

3.4.2 Pipe Material 

The project proposes to use DWC HDPE pipes for its trunk sewers as they are durable compared to 

other pipes. 

3.4.3 Hydraulic Design 

The area serviced by the proposed sewerage scheme will be divided into drainage areas. Flows into 

manholes will be computed as proportions of the total catchment area served by the sewer section 

upstream of each manhole. 

3.4.4 Depth of Sewers 

The minimum depth of sewers at the starting points will be maintained at 900mm and 400mm at other 

locations. However, minimum, and maximum depths of sewers are dictated by the actual ground 

conditions on site and economic considerations. Some areas will require deep excavations due the terrain 

of the area. The sewers shall be protected by concrete bed and the surround or haunch as determined 

by the depth range, location, and structural stability state of pipes. 

Table 3.13: Depth of Sewers and Protection Criteria 

 Depth range in mm Pipe protection 

In Open 

fields 

400-600 Concrete bed and surround 

600-750 Concrete bed and haunch 

Over 750 Protection governed by factors other than shallowness 100mm 

concrete bed to be used when founding on rock 

In roads 600-750 Concrete bed and surround 

750-1200 Concrete bed and haunch 

Over 1200 Protection indicated by factors other than shallowness i.e. Type 

C/Type D as provided in the drawings 



21 
 

3.4.5 Minimum Velocities and Pipeline Gradients 

The minimum gradients for foul sewers shall be such as to produce velocities sufficiently high to ensure 

that the pipes are self-cleansing. Gradients are largely dictated by practical ground conditions. A velocity 

of 1.0 m/s is normally recommended for trunk sewers in tropical climates to avoid the build-up of 

hydrogen sulphide in sewers, which causes odor and corrosion problems. This velocity shall be 

maintained in trunk sewers to avoid septicity. However, house connections and secondary sewers where 

flows may be intermittent and retention times short shall adopt a minimum velocity of 0.75 m/s. A 

velocity range of 0.75-3m/s is recommended to avoid abrasion of the sewer pipes. 

3.4.6 Manholes 

Manholes shall be constructed at every change of alignment, of gradient, at the head of sewers or 

branches, at every junction of two or more sewers and wherever there is a change in the size of sewers. 

Manholes can be constructed of locally manufactured bricks where the sewers are shallow (up to 600mm 

depth) but preference will be given to cast in situ or precast concrete manholes. 

Precast concrete manholes/slab covers shall be adopted in order to discourage theft or vandalism. In 

areas with heavy traffic, heavy-duty cast-iron manhole covers could be used, while medium duty 

manhole covers and frames or equivalent could be used in areas with limited traffic access. The 

minimum height from the soffit of the pipe to bottom of the roof slab shall be maintained at 2m in 

order to provide comfortable space for the maintenance purposes. 

An area of benching shall be provided in each manhole as to permit a man to stand easily, comfortably 

and without danger to himself, on such benching while working in the manhole. Manhole benching will 

be designed at a grade not steeper than 1 in 5 or flatter than 1 in 25 and will be battered back equally 

from each-side of the manhole channels.  



22 
 

Table 3.14: Manhole Spacing 

Length Max 100m 

Sewer Pipe Size   

Smallest (mm) Largest (mm) Manhole spacing (max) 

230 375 60 

450 610 80 

685 900 100 

3.4.7 Sewer Pipe Beddings, Haunch and Concrete Surrounds 

Where the depth of cover to pipes is low, concrete bedding, haunch and surround shall be provided. 

The pipe bedding, haunch and surround details will vary along the lengths of the sewer lines as shown 

on the drawings. 

3.4.8 Road Crossings 

Road crossings have been designed as follows:  

• Where pipe is to cross a tarmac road, a gravel road or a busy earth road, a steel pipe casing or 

a concrete pipe/ culvert is to be installed to protect the pipe and allow easy maintenance. 

3.5 Proposed Sewage Treatment Works Design 

The sewage treatment works has been designed for the future year (2043) design flow. The design 

demand is capacity for the proposed plant is 3,000m3/d. The sewer is of domestic in nature. It is 

assumed that the facilities that would like to discharge waste of other types shall have a pretreatment 

unit within the source. 

The Wastewater treatment plant has the following units: - 

• The inlet works comprising of the 2No parallel channels. One channel has a manual screen for 

coarse and fine screens. The other has automated coarse and fine screen. The automatic channel 

is always on duty and the manual is used during the maintenance of the automated screening. 

• The exhausted discharge platform provides for truck discharge and inspection of the type of 

wastewater being discharged. It also provides for environmental easy cleaning of the accidental 

discharge from the truck. 

• The primary sedimentology tank 2 units which can work together or independently. 

• The high rate trickling filter with 2 units which can work together or independently. 

• The intermediary sedimentation tank2 units which can work together or independently. 

• The low-rate tricking filter2 units which can work together or independently. 

• The final humus tank has 2 units which can work together or independently. 

• The chlorination channel. 



23 
 

• The river discharge structure. 

• The sludge digester 4 units which can work together or independently. 

• The sludge drying beds. 

• Due to terrain and for maximum utilization of space there are 3 pumping units. 

(i) To pump sewer after high rate trickling filter to a higher grounds for flow to 

intermediary sedimentation tank  

(ii) Pump sludge to sludge drying beds.  

• The other structures are. 

(i) Office and laboratory 

(ii) 1No senior staff house 

(iii) 2No. Junior staff house 

(iv) access road. 

(v) The compound has 3No. Gates due to the terrain of the site. 

(vi) the fencing the compound 

(vii) The retaining wall along the stream to prevent flooding. 

• The additional structures include. 

(viii) Suspended solids drying area. 

(ix) Incinerator for burning solids. 

(x) Inlets works has an ultra-sonic flow meter powered by solar power to prevent loss 

of data through prolonged power failure.



24 
 

 

Figure 3.2: Schematic layout of Proposed Runyejes WWTP



25 
 

3.6 Waste Water Treatment Process 

3.6.1 Preliminary Treatment 

The primary treatment of wastewater treatment is designed to remove large floating objects (such as 

rags, maize cobs, and pieces of wood among others) and heavy mineral particles (sand and grit). This is 

done in order to prevent, for example, floating material accumulating on the surface of sedimentation 

tank. The component of this preliminary treatment comprises of coarse and fine bar screening and grit 

removal. 

The screening has two stages. The first stage coarse screens and secondly fine screening. The material 

making them must be rust proof for this design galvanized steel is selected where steel is required. 

The design for this project has both manual and mechanical screening in order to facilitate this, the 

screens are inclined, at 60° to the horizontal. The submerged area of the manually raked screens is 

calculated on the empirical basis of 0.15–0.20 m2 per 1000 population; this assumes that the screens are 

raked at least forty-eight times in a 24-Hrs day or after every 30minutes. However, the manual raking 

shall only be used when the mechanized system is under maintenance. 

The waste screened matter shall be cart away to a drying unit and burnt in an incinerator. The 

ash shall be buried or disposed in a pit within the compound. 

3.6.2 Primary Treatment 

The second stage is the sedimentation tank with a mechanical scrapper. The purpose of sedimentation 

tank is to separate the sewage into two main components, sludge and settled sewage, which by being 

treated separately are normally dealt with more efficiently and economically in the sludge digester. 

Generally, up to 50 per cent of the total polluting load in the sewage is removed in the sedimentation 

tank. 

The secondary, or biological, treatment of sewage results in the production of further organic solid 

materials (secondary sludge) which are more difficult than primary sludge to dewater, consequently any 

process that can reduce or minimize the production of secondary biological sludge is to be favored. 

Primary sedimentation is the process by which the velocity of the sewage is reduced below the point at 

which it can transport the suspended matter, so that much of this settles and can be removed as sludge. 

Basically, the purpose of sedimentation is to remove the maximum amount of polluting matter, in the 

form of readily settleable solids, from the sewage as quickly and as economically as possible. 

3.6.3 The Third Stage of Sewage Treatment 

The third stage comprises of: 

(i) Hydraulic driven high-rate trickling filters 

(ii) Intermediary sedimentation with a mechanized scrapper blade 

(iii) Hydraulic driven low-rate trickling filters and 



26 
 

(iv) Final Humus tank (Final Sedimentation tanks with a mechanized scrapper blades). 

Intermediary sedimentation tank removes the extra sludge which could have passed the high and low-

rate trickling filter. The Wastewater is applied to a trickling filter after it has already passed through 

a bar screen and primary clarifiers. The Wastewater is distributed over the top of the medium and 

slowly trickles through it. The high-rate trickling filter has larger size filter media as compared with 

low rate filter medium. The biological growth is attached to the media. 

Trickling filters are composed of three basic components namely the distribution System, Filter 

Media and the underdrain System. 

 

 

Figure 3.3: Typical Trickling Filter 

3.6.4 The Fourth Stage Secondary Treatment System 

Various factors affecting selection of secondary treatment processes include: 

• Availability of Land 



27 
 

• Power supply availability and dependability 

• Operating (and control) equipment and its indigenous availability 

• Skilled staff 

• Nature of maintenance problems 

• Extent of sludge production and disposal requirements 

• Loss of head through plant in relation to available head (to avoid/ minimize pumping 

as far as possible) 

• Ease of strategic expansion of plant capacity over time 

The high-rate trickling filter single stage is high recommended where land for large waste stabilization 

ponds (Facultative and maturation ponds). The high-rate trickling filters are recommended for medium 

to relatively high strength domestic wastewater. The BOD removal efficiency is normally between 70 

to 90%. 

3.7 Methods of Disinfection 

3.7.1 Chlorination  

Chlorination method shall be by use of HTH (65%) solution which shall be controlled by a dozer which 

is commonly applied method of application of disinfection. The factors of consideration are chlorine 

availability, and costs. The concentration shall remain constant so that only the dozing rate shall change. 

The powder HTH is available in Kenya in dry powder. The requirements for sodium hypochlorite 

feeding shall be automated. 

3.7.2 De-chlorination  

There effluent should be free of Chlorine. The plant should have the capability of applying a de-

chlorination if required. Since this plant has automatic chlorine residual analyzer, automatic dozer and 

residual chlorine probe it may not require de-chlorination agent. 

3.7.3 Chlorine Design Considerations  

Chlorination system designs should consider the following design factors:  

• Flow rate at maximum rate.  

• Contact time minimum. 

• Concentration and type of chlorine residual  

• Mixing shall be a motorized mixing method with two tanks one duty and standby  

• pH monitoring  

• Suspended solids  

• Industrial wastes  

• Temperature  

• Concentration of organisms  



28 
 

• Ammonia concentration  

The design should provide adequate flexibility in the chlorination equipment and control system to 

allow controlled chlorination at minimum and peak flows over the entire life of the treatment plant. 

Special consideration should be given to the chlorination requirements during the first years of operation 

to ensure the chlorination system is readily operable at less than design flows without over chlorination. 

Chlorination equipment should operate between 25% and 75% of total operating range, to allow for 

adjusting flexibility at design average flow. 

3.7.4 Sampling, Instrumentation, and Control  

A modulated dosage control systems to be provided with automatic analyser and a marching chlorine 

dozing rate to accommodate fluctuations influent quality at the chlorine channel and an automatic 

residual analyzer to monitor affluent discharge into the wetland which provide an additional 2hours 

retention.  

3.7.5 Residual Chlorine analyzer and automatic dozer  

Residual Chlorine testing equipment shall be provided for automatically measuring chlorine residual. 

The chlorine demand analyzer and dozing are a critical area, the installation of facilities for continuous 

automatic chlorine residual analysis and recording systems may be required. 

3.7.6 Water quality at effluent discharge point 

(i) Physical, chemical, and microbiological laboratory results  

Water sampled at the proposed discharge point for the Runyenjes Sewerage Plant in Runyenjes at River 

Ethirai. It is slightly turbid, soft water with moderate amounts of ions. It also tested positive for bacterial 

contamination Appendix 9: R. Ethirai (water discharge point) analysis.  

(ii) Effluent laboratory results 

Water sampled at the proposed discharge point for the Runyenjes Sewerage Plant in Runyenjes at River 

Ethirai. The parameters are satisfactory for water discharge into the environment Appendix 9: R. 

Ethirai (water discharge point) analysis. 

3.8 Project Cost 

The proposed project will cost approximately Five hundred and eight million, two hundred and 

thirty-one thousand eight hundred shillings and thirty-eight cents (Ksh. 508,231,800.38)



29 
 

4. : POLICY, LEGAL AND INSTITUTIONAL FRAMEWORK 

This section provides an in-depth analysis of relevant financial institution policies, national 

environmental regulations, strategic plans, legislation, and multilateral environmental agreements 

relevant to the proposed project. 

4.1 The African Development Bank Integrated Safeguards System 2013 